NDKKRONE

Hay & Forage Technology

AFL-283CV Parts Manual

Table Of Contents

Cutterbar Components ........... 2
Cutterbar Components ........... 4
Cutting Discs & Drums ........... 6
High-Cut SKidS......ccccceenienin. 8
Cutterbar Gearbox................. 10
Main Gearbox - 1000 RPM..... 12
Main Gearbox - 540 RPM....... 14
GearboX ..o 16
Gearbox Mounting ................ 18
Conditioner Drive .......c.......... 20
Tine Conditioner ..........c......... 22
Conditioner Housing.............. 24
Conditioner Baffle Plate........ 26

Guide Plates.......cccovvvvvvininienenen. 28
Mower Guards .......ccooveenenen.. 30
[ [ST= 10 K] 0 Tof G 32
Flotation Springs................... 34
Hydraulics .........ccooooinil, 36
Chains ..o, 38
PTOShaft ......covveveiiieieeen 40
Walterscheid Clutch .............. 42
Bondioli Friction Clutch........ 44
Conditioner PTO Shatft .......... 46
Conditioner PTO Shatft .......... 48
Warning Decals...................... 50

General Information Decals .. 52

NRONE Hay & Forage Technology

AFL-283CV PartsM anual




MREONE Hay & ForageTechnology 2 AFL-283CV PartsManual

& a
v

-
I _/ 448 643 4

Cutterbar Components




Cutterbar Components

Item | Part Number Description Serial # Ranges |ge Notes
1 930.566.0 Bearing 7 |1 6306 2RS
2 150.042.0 Bearing Housing 7
3 936.150.2 Radial Seal 7 |BA4OX55X7
4 146.390.0 Spacer Ring 7
5 937.525.0 O-Ring 7 130X2
6 930.536.1 Bearing 7 16206 2RS
7 150.017.0 Pinion 7 |Z=16
8 937.553.0 O-Ring 7 178.5X6.0
9 144.238.4 Washer 13[40X54X 4.5
10 | 909.605.0 Self-Locking Nut 13 | M14 X 1.5
1 145.095.3 Clamping Piece 13
12 [ 937.511.0 O-Ring 13|45X4
13 [ 937.523.1 O-Ring 13]28X3.0
14 139.190.0 Spur Gear 13 | Z=59
15 150.039.0 Stop Bar 6 | X=127mm
16 | 150.047.0 Skid L/H 1
17 | 150.123.2 Flat Round Bolt 13 (M14 X 1.5X 36-10.9
18 | 150.269.0 Skid 6
19 | 909.910.0 Detent Edged Washer X | SKM 12
20 | 908.758.0 Hex Nut X [M10
21 | 250.000.0 Mower Bar X
926.101.0 Oil X [ SAE 90
22 |908.701.0 Hex Nut X [M12
23 |1904.044.2 Countersunk Screw X | M10X20-10.9
24 | 150.028.0 Skid Holder 7
25 | 150.215.0 Stop Bar Left 1
26 | 937.001.1 O-Ring X [10.0X2.8
27 145.635.1 Cover X
28 | 937.510.0 O-Ring X [196.45X 3.53
29 | 937.595.0 O-Ring X [174 X 4
30 |937.727.0 Gasket Ring X |1A18X24X15
31 | 906.010.0 Screw Plug X |M18X 1.5
32 | 908.536.0 Hex Nut 7 [M27X 1.5
33 | 146.504.0 End Washer 7
34 |910.864.0 Shim 7 130X42X1.0
35 |906.439.1 Stud X [M12 X 30
36 | 915.105.0 Flat Key 7 |B10X8X25
37 1150.041.0 Rotor Hub 7

NRONE Hay & Forage Technology

AFL-283CV PartsM anual




MREONE Hay & ForageTechnology 4 AFL-283CV PartsManual

& a
v

-
I _/ 448 643 4

Cutterbar Components




Cutterbar Components

Item | Part Number Description Serial # Ranges |ge Notes
38 | 904.062.0 Countersunk Screw X |M12 X 25
41 | 150.205.0 Stop Bar R/H 1
42 | 906.007.0 Screw Plug X |M16X1.5
43 | 937.721.0 Gasket Ring X 116 X22X1.5
45 | 150.043.0 Bearing Housing Complete 7

NRONE Hay & Forage Technology

AFL-283CV PartsM anual




MREONE Hay & ForageTechnology 6 AFL-283CV PartsManual

448 644 1

Cutting Discs & Drums




Cutting Discs & Drums

Item | Part Number Description Serial # Ranges |ge Notes

1 900.632.0 Hex Head Bolt X |M10X 16

2 909.909.0 Detent Edged Washer X | SKM 10

3 909.602.1 Self-Locking Nut 14

4 925.303.1 Wrench X |SW17/19

5 139.680.0 Mower Disc 4 | L=320mm
139.730.0 Mower Disc 1 [L=292mm

6 139.888.0 Blade L/H 7 |1112mm Long
139.889.0 Blade R/H 7 1112mm Long

7 141.053.4 Blade Bolt 14

8 150.034.0 Mower Drum 2 |Includes Items 9 & 10

9 906.948.0 Self-Tapping Screw X |B6.3X13

10 144.943.2 Cover 2

1 139.800.0 “Roof Shaped” Blade 14

NRONE Hay & Forage Technology 7 AFL-283CV PartsManual




MREONE Hay & ForageTechnology 8 AFL-283CV PartsManual

448 368 3

i—ligh-C_ut Skids




High Cut Skids

Item | Part Number Description Serial # Ranges |ge Notes
1 150.310.0 High Cut Skid 2
2 910.506.0 Washer X 113X24X25
3 908.701.0 Hex Nut X [ M12
4 904.063.1 Countersunk Screw X | M12 X 30-10.9
5 150.269.0 Skid 2
7 900.655.0 Hex Head Bolt X | M12 X 25
8 150.314.0 Yoke X
9 909.910.0 Detent Edged Washer X | SKM 12
10 | 150.350.1 High Cut Skid Complete 2

NRONE Hay & Forage Technology

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

AFL-283CV PartsM anual

11‘3

10—

Cutterbar Gearbox

448 446 0




Cutterbar Gearbox

Item | Part Number Description Serial # Ranges |ge Notes

1 911.541.0 Circlip X [35X1.5

2 144.339.3 Spur Gear X | Z=59

3 911.673.0 Circlip X [180X2.5

4 910.960.0 Shim X [63X80X.1
910.962.0 Shim X [63X80X.3
910.963.0 Shim X [63X80X.5
910.964.0 Shim X |63X80X1.0

5 930.567.0 Bearing X | 6307 2RS

6 152.397.0 Gearbox Housing X

7 915.122.0 Flat Key X 1A10X8X 40

8 152.398.0 Drive Shaft X

9 915.780.1 Pin X 12 M6 X 28

10 | 909.912.0 Detent Edged Washer X | SKM 16

11 | 900.674.0 Hex Head Bolt X | M16 X35

NRONE Hay & Forage Technology

11

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

12 AFL-283CV PartsManual

Main Gearbox - 1000 RPM




Main Gearbox - 1000 RPM

Item | Part Number Description Serial # Ranges |ge Notes

1 145.395.1 Main Gearbox X 11000 RPM
926.101.0 Oil X [ 1 Liter SAE 90

2 936.339.0 Radial Seal X [B235X80X13

3 911.673.0 Circlip X [180X2.5

4 910.741.0 Washer X 1S63X80X3.0

5 911.022.0 Shim X [70X80X.1
911.023.0 Shim X [70X80X.3
911.024.0 Shim X |70X80X1.0

6 932.177.0 Tapered Roller Bearing X 132010

7 146.985.0 Bevel Wheel X | Z=22

8 145.397.0 Gearbox Shaft X |Rd. 42 X374

9 915.122.0 Flat Key X |A10X8X40

10 | 145.396.1 Gearbox Housing X

11 | 906.040.1 Screw Plug X |M18X 1.5

12 | 930.167.0 Bearing X | 6307

14 [911.541.0 Circlip X [35X1.5

15 |[911.132.0 Shim X [35X45X.3
911.133.0 Shim X [35X45X.5
911.134.0 Shim X |135X45X1.0

16 | 146.984.0 Pinion X [ z=16

17 145.215.3 Gearbox Shaft X 142X 193

18 | 910.900.0 Shim X [50X62X.1
910.902.0 Shim X [50X62X.3
910.903.0 Shim X [50X62X.5
910.904.0 Shim X |50X62X1.0

19 [ 932.155.0 Tapered Roller Bearing X |32210A

20 | 145.212.0 Gearbox Seal X

21 | 146.976.2 Gearbox Cover X

22 1930.137.0 Bearing X | 6207

23 |910.727.0 Washer X [S35X45X2.5

24 | 936.337.0 Radial Seal X [B235X72X12

25 | 900.655.0 Hex Head Bolt X | M12 X 25

26 | 910.035.0 Spring Washer X |B12

27 |925.010.0 Plastic Guard X

28 | 490.161.1 Oil Level Dipstick X

NRONE Hay & Forage Technology

13

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

AFL-283CV PartsM anual

448 622 0

Main Gearbox - 540 RPM




Main Gearbox - 540 RPM

Item | Part Number Description Serial # Ranges |ge Notes

1 145.391.1 Main Gearbox X | 540 RPM
926.101.0 Oil X [ 1 Liter SAE 90

2 936.339.0 Radial Seal X [B235X80X13

3 911.673.0 Circlip X [180X2.5

4 910.741.0 Washer X 1S63X80X3.0

5 911.022.0 Shim X [70X80X.1
911.023.0 Shim X [70X80X.3
911.024.0 Shim X |70X80X1.0

6 932.177.0 Tapered Roller Bearing X 132010

7 146.985.0 Bevel Wheel X | Z=22

8 145.397.0 Gearbox Shaft X |Rd. 42 X374

9 915.122.0 Flat Key X |A10X8X40

10 | 145.396.1 Gearbox Housing X

11 | 906.040.1 Screw Plug X |M18X 1.5

12 | 930.167.0 Bearing X | 6307

14 [911.541.0 Circlip X [35X1.5

15 |[911.132.0 Shim X [35X45X.3
911.133.0 Shim X [35X45X.5
911.134.0 Shim X |135X45X1.0

16 | 146.984.0 Pinion X [ z=16

17 145.215.3 Gearbox Shaft X 142X 193

18 | 910.900.0 Shim X [50X62X.1
910.902.0 Shim X [50X62X.3
910.903.0 Shim X [50X62X.5
910.904.0 Shim X |50X62X1.0

19 [ 932.155.0 Tapered Roller Bearing X |32210A

20 | 145.212.0 Gearbox Seal X

21 | 146.976.2 Gearbox Cover X

22 1930.137.0 Bearing X | 6207

23 |910.727.0 Washer X [S35X45X2.5

24 | 936.337.0 Radial Seal X [B235X72X12

25 | 900.655.0 Hex Head Bolt X | M12 X 25

26 | 910.035.0 Spring Washer X |B12

27 |925.010.0 Plastic Guard X

28 | 490.161.1 Oil Level Dipstick X

NRONE Hay & Forage Technology

15

AFL-283CV PartsM anual




16 AFL-283CV PartsManual

NRONE Hay & Forage Technology

Gearbox




Gearbox

Item | Part Number Description Serial # Ranges |ge Notes

1 151.703.0 Gearbox Complete X
926.101.0 Oil X [ 1 Liter SAE 90

2 925.205.1 Core Plug X | Rd. 80

3 911.673.0 Circlip X [180X2.5

4 910.741.0 Washer X 1S63X80X3.0

5 911.022.0 Shim X [70X80X.1
911.023.0 Shim X [70X80X.3
911.024.0 Shim X |70X80X1.0

6 930.167.0 Bearing X | 6307

7 145.396.1 Gearbox Housing X

8 911.541.0 Circlip X [35X1.5

9 911.132.0 Shim X [35X45X.3
911.133.0 Shim X [35X45X.5
911.134.0 Shim X |135X45X1.0

10 | 151.701.0 Bevel Wheel X | Z=23

11 | 915.122.0 Flat Key X |A10X8X40

12 | 145.215.3 Gearbox Shaft X [Rd. 42 X193

13 [ 910.900.0 Shim X [50X62X.1
910.902.0 Shim X [50X62X.3
910.903.0 Shim X [50X62X.5
910.904.0 Shim X |50X62X1.0

14 | 932.155.0 Tapered Roller Bearing X |32210A

15 |[936.337.0 Radial Seal X [B235X72X12

16 | 910.727.0 Washer X [S35X45X2.5

17 | 930.137.0 Bearing X | 6207

18 | 146.976.2 Gearbox Cover X

19 | 900.655.0 Hex Head Bolt X |M12 X 25

20 | 910.035.0 Spring Washer X |B12

21 | 145.212.0 Gearbox Seal X

22 | 151.702.0 Bevel Wheel X |Z=19

23 | 920.931.0 Threaded Reducing Adapter X |M18X1.5/R 1/4"

24 | 151.839.0 Gearbox Shaft X [Rd. 42 X270

25 | 936.339.0 Radial Seal X [B235X80X13

26 |932.177.0 Tapered Roller Bearing X 132010

27 | 925.901.0 Angle X

28 | 919.802.0 Breather X |R1/4”

NRONE Hay & Forage Technology

17

AFL-283CV PartsM anual




18 AFL-283CV PartsManual

NRONE Hay & Forage Technology

11

448 484 3

12
o 13
1

g

8/\ ﬁ%%

ﬂu,

7 5
N WY Ay
{ f_ ] =
i ) ==
WS
g 7 P

o /

~=

—

Gearbox Mounting




Gearbox Mounting

Item | Part Number Description Serial # Ranges |ge Notes
1 909.912.0 Detent Edged Washer X | SKM 16
2 900.673.0 Hex Head Bolt X | M16 X 25
4 905.903.0 Set Screw X | M16 X 60
5 908.716.1 Hex Nut X |NM 16
6 152.388.0 Guard L/H X | 1100mm Long
7 152.389.0 Guard R/H X 11080mm Long
8 910.353.0 Washer X [R11
9 909.909.0 Detent Edged Washer X | SKM 10
10 | 900.634.0 Hex Head Bolt X | M10 X 20
1 152.229.0 Guard X
12 | 909.908.0 Detent Edged Washer X | SKM 8
13 | 900.614.0 Hex Head Bolt X |M8X20

NRONE Hay & Forage Technology

19

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

AFL-283CV PartsM anual

Conditioner Drive

448 474 2




Conditioner Drive

Item | Part Number Description Serial # Ranges |ge Notes
1 911.136.1 Shim X |135X45X2.0
2 908.701.0 Hex Nut X [ M12
3 152.420.0 Rocker Arm X
4 912.717.0 Roll Pin X [10X55
5 918.300.0 Eye Bolt X [ M12 X 95/65
6 340.439.2 Tension Spring X
7 152.421.0 Strut X
8 912.611.1 Roll Pin X [5X26
9 910.512.2 Washer X|B21
10 | 152.412.0 Belt Tensioner X
11 | 910.653.0 Washer X 126 X44 X2
12 [ 912.615.0 Roll Pin X [5X36
13 | 250.940.0 Hub X | Includes Item 14
14 | 935.714.0 Clamping Bushing X [EG45/35X12
15 | 250.891.0 V-Belt Pulley X | DW 251
16 | 909.909.0 Detent Edged Washer X | SKM 10
17 | 900.636.0 Hex Head Bolt X | M10 X 25
18 |[917.011.0 Lynch Pin X [10X 45
19 |[921.509.0 V-Belt X
20 | 910.661.0 Washer X 141 X56 X4.0
21 | 250.890.0 V-Belt Pulley X | DW 200
22 | 900.655.0 Hex Head Bolt X | M12 X 25
23 | 909.910.0 Detent Edged Washer X | SKM 12
24 | 910.609.0 Washer X 113X37X3
25 | 930.506.0 Bearing X | 6006 2RS
26 | 250.924.0 Jockey Pulley X
27 |919.105.0 Grease Fitting X|AM8X1
28 | 152.418.1 Jockey Pulley Arm X
29 | 152.520.0 V-Belt Guard X
30 | 900.634.0 Hex Head Bolt X | M10X 20
34 | 900.637.0 Hex Head Bolt X | M10X 30
35 152.477.0 Spacer X
36 | 910.353.0 Washer X |R11
38 | 934.930.0 Bearing Bushing X [ MB 3520 DU
39 |919.509.0 Ball Knob X [C40

NRONE Hay & Forage Technology

21

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

22 AFL-283CV PartsManual

448 473 4

Tine Conditioner




Tine Conditioner

Item | Part Number Description Serial # Ranges |ge Notes
1 152.241.0 Tine Rotor Shaft X
2 139.535.0 Tine Bar X
3 935.715.0 Clamping Bushing X | EG 18/24 X 24
4 152.487.0 Tine 4 | Includes Item 3
5 908.701.0 Hex Nut 42 | M12
6 905.252.0 Flat Round Bolt X | M10 X 25
7 139.587.0 Tine 38 | Includes Item 3
8 139.417.0 Tine Carrier 42
9 938.686.0 Jack Stand X
10 | 900.636.0 Hex Head Bolt X | M10 X 25
11 | 934.617.0 Bearing X | GEM 207
12 [ 934.130.0 Flange Bearing Complete X | Includes Item 11
13 [ 909.909.0 Detent Edged Washer X | SKM 10
14 | 900.637.0 Hex Head Bolt X | M10X 30
15 |[919.105.0 Grease Fitting X|AM8 X1
16 |[910.639.1 Washer X [11X48 X5
17 152.537.0 Guard 2
18 | 152.411.0 Drive Shaft X [Rd. 50X 389
19 | 934.626.0 Bearing X
20 |934.011.0 Flange Bearing Complete X | Includes Iltem 19
21 | 909.912.0 Detent Edged Washer X | SKM 16
22 |900.674.0 Hex Head Bolt X | M16 X 35
23 | 900.676.0 Hex Head Bolt X | M16 X 45
24 |912518.1 Roll Pin X [21X24
25 | 152.392.0 Support Tube X
26 | 908.716.1 Hex Nut X [NM 16
27 |901.149.0 Hex Head Bolt X | M16 X 180
28 | 908.758.0 Hex Nut X [M10
29 |910.353.0 Washer X 111X34X3

NRONE Hay & Forage Technology

23

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

24 AFL-283CV PartsManual

Conditioner Housing




Conditioner Housing

Item | Part Number Description Serial # Ranges |ge Notes
1 152.533.0 Swath Board Left X
2 909.503.1 Ring Nut 2 | M12
3 910.643.0 Washer 2 [135X44X4
4 904.983.1 Flat Round Bolt 2 [M12X30
5 908.210.0 Hex Nut X | M8
6 939.009.0 Gas Strut 2
7 152.530.0 Tine Conditioner Housing X
8 152.499.0 Conditioner Flap X
9 143.482.1 Pin 2
10 912.611.1 Roll Pin X |5X26
1 152.535.0 Swath Board Right X
12 152.453.0 Hinge R/H X
152.429.0 Hinge L/H X
13 [ 908.220.0 Hex Nut X [M16
14 | 909.912.0 Detent Edged Washer X | SKM 16
15 | 900.674.0 Hex Head Bolt X | M16 X35
16 | 332.459.0 Distance Tube X
17 152.532.0 Pin X
18 |[917.107.0 Spring Clip X7

NRONE Hay & Forage Technology

25

AFL-283CV PartsM anual




AFL-283CV PartsM anual

26

NRONE Hay & Forage Technology

448 361 1

Conditioner Baffle Plate




Conditioner Baffle Plate

Item | Part Number Description Serial # Ranges |ge Notes
1 910.014.0 Spring Washer X |B16
2 903.205.0 Allen Screw X |M16 X 20
3 152.373.0 Baffle Plate X
4 910.512.2 Washer X |B21
5 911.505.0 Circlip X [A40X1.75
6 919.105.0 Grease Fitting X|AM8X1
7 250.373.0 Pin X
8 250.575.0 Crank X
9 912.670.0 Roll Pin X [8X40
10 |[912.287.1 Cotter Pin X |5X32

NRONE Hay & Forage Technology

27

AFL-283CV PartsM anual




AFL-283CV PartsM anual

28

NRONE Hay & Forage Technology

448 911 0

Guide Plates




Guide Plates

Item | Part Number Description Serial # Ranges |ge Notes
1 908.758.0 Hex Nut X | M10
2 910.609.0 Washer X |113X37X3
3 909.502.0 Ring Nut X
4 904.751.1 Flat Round Bolt X |M10X 20
5 152.523.0 Guide Plate X | 654mm Long
6 152.524.0 Guide Plate X [310mm Long
7 152.526.0 Guide Plate X [610mm Long
8 152.527.0 Guide Plate X [420mm Long

NRONE Hay & Forage Technology

29

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

30

AFL-283CV PartsM anual

Mower Guards

448 4850




Mower Guards

Item | Part Number Description Serial # Ranges |ge Notes
1 904.708.0 Flat Round Bolt X | M16 X 40
2 152.424.0 Guard Support L/H X
3 925.104.0 Clamp X | Bo.=28
4 925.130.0 Cover Plate X
5 250.851.0 Locking Ring X
6 901.435.0 Hex Head Bolt X | M10 X 60
7 152.463.0 Clamping Strap X 1130mm Long
8 152.462.0 Clamping Strap X | 672mm Long
9 152.461.0 Clamping Strap X |235mm Long
10 | 152.460.0 Clamping Strap X |1 175mm Long
1 152.430.0 Guard Frame L/H X
12 | 908.716.1 Hex Nut X [NM 16
13 | 910.362.0 Washer X |17
18 | 152.443.0 Guard X
19 |[908.706.0 Hex Nut X [ M8
20 | 152.449.0 Front Plastic Cloth X
21 | 910.603.0 Washer X |A84
22 |900.614.0 Hex Head Bolt X | M8X20
23 | 152.473.0 Clamping Strap X | 731mm Long
24 | 152.423.0 Guard Support R/H X
25 | 152.431.0 Guard Frame R/H X
26 | 152.472.0 Clamping Strap X | 780mm Long
27 |250.831.1 Holder X
28 |901.028.0 Hex Head Bolt X | M6 X 30
29 | 903.045.0 Allen Screw X | M6 X 20
30 | 903.207.0 Allen Screw X [M16 X 25
31 | 152.451.0 Plastic Cloth R/H X
32 152.452.0 Plastic Cloth L/H X
33 | 250.745.0 Support X
34 |905.232.0 Flat Round Bolt X | M8 X 25

NRONE Hay & Forage Technology

31

AFL-283CV PartsM anual




AFL-283CV PartsM anual

32

NRONE Hay & Forage Technology

20

448 486 0

Headstock




Headstock

Item | Part Number Description Serial # Ranges |ge Notes
1 912.714.0 Roll Pin X [10X40
2 151.562.0 Stop X
3 151.763.0 Pin X 130X203
4 904.062.0 Countersunk Screw X |M12 X 25
5 908.701.0 Hex Nut X | M12
6 151.780.1 Hydraulic Cylinder X
921.437.0 Seal Kit X
7 151.762.0 Upper Link X
8 919.106.0 Grease Fitting X |BM8X1
9 934.911.0 Bearing Bushing X 12040 DU
10 | 151.883.0 Lower Link Arm Right X | Includes Items 8 & 9
n 152.337.0 Pin X | Rd. 25 X 206
12 151.806.0 Pin X
13 | 910.413.0 Washer X |1A84
14 | 900.617.0 Hex Head Bolt X | M8X30
15 | 152.489.0 Headstock X
17 912.716.1 Roll Pin X [10X 50
18 | 908.706.0 Hex Nut X [ M8
19 |[917.105.0 Spring Clip X 15
20 | 922.615.0 Chain X
21 908.215.0 Hex Nut X [ M12
22 1900.304.1 Hex Head Bolt X | M12 X 60

NRONE Hay & Forage Technology

33

AFL-283CV PartsM anual




34 AFL-283CV PartsManual

NRONE Hay & Forage Technology

448 487 1

Flotation éprings




Flotation Springs

Item | Part Number Description Serial # Ranges |ge Notes
1 151.706.0 Spindle Bushing 2
2 151.461.0 Spindle 2
3 |912.714.0 Roll Pin X | 10X 40
4 910.331.0 Washer X 1A21
5 152.228.0 Tension Spring 2

NRONE Hay & Forage Technology

35

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

36

AFL-283CV PartsM anual

Hydraulics

447 889 3




Hydraulics

Item | Part Number Description Serial # Ranges |ge Notes
1 151.780.1 Hydraulic Cylinder X
921.437.0 Seal Kit X
2 921.003.1 High Pressure Hose X [620mm Long
3 921.046.1 Cutting Ring X |L12
4 921.206.0 Union Nut X [AL 12
5 152.538.0 Hydraulic Pipe X 112X1.5
6 921.071.1 T Connector X |L12
7 921.067.1 Connector X |L12
8 921.089.1 Connector X |L12
9 908.524.2 Hex Nut X [M18 X 1.5
10 | 921.004.1 High Pressure Hose X 11600mm Long
11 | 919.603.0 Valve X
12 | 152.539.0 Hydraulic Pipe X 112X1.5
13 [ 921.145.0 Plug X [M18X 1.5
14 1921.171.0 Dust Cap X
15 |903.477.1 Allen Screw X [AM6 X 20
16 | 925.107.1 Clamp X |Bo.=12

NRONE Hay & Forage Technology

37

AFL-283CV PartsM anual




MRONE Hay & Forage Technology 38 AFL-283CV PartsManual




Chains

Item | Part Number Description Serial # Ranges |ge Notes
1 146.444.1 Chain Complete X
2 151.931.0 Chain Complete L/H X
3 151.149.1 Upper Link Pin X
4 917.009.0 Lynch Pin X |18X42
5 910.514.1 Washer X 26 X44X 4
6 922.650.0 Chain X
7 917.100.0 Spring Clip X125
8 146.983.0 Nut X [M20
9 151.324.4 Chain w/Flat Bar X
10 | 922.610.0 Chain Lock X 110X31

NRONE Hay & Forage Technology

39

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

40 AFL-283CV PartsManual

PTO Shaft




PTO Shaft

Item | Part Number Description Serial # Ranges |ge Notes
1 949.100.2 PTO Shaft X
2 956.111.0 Locking Pin w/Spring X
3 956.100.0 Outer Yoke X 113/8"-6 Spline
4 956.101.0 Cross Assembly X
5 911.603.0 Circlip X [130X 1.5
6 919.106.0 Grease Fitting X |BM8X1
7 956.102.0 Yoke for Female Tube X
8 912.720.0 Roll Pin X [10X70
9 956.103.1 Outer Tube X
10 [ 956.112.0 Ring for Female Tube X
1 | 956.287.0 PTO Guard X
12 | 949.852.0 Chain X |1 400mm Long
13 | 956.288.0 Guard Tube X
14 | 956.108.0 Bearing Ring for Male Tube X
15 ]956.104.1 Inner Tube X
16 | 956.105.0 Inner Yoke for Male Tube X
17 [ 912.718.0 Roll Pin X [10X60
18 | 956.164.0 Over-Running Clutch X
19 | 956.290.0 PTO Guard X
20 | 956.289.0 Guard Tube X
21 | 919.105.0 Grease Fitting X|AM8X1

NRONE Hay & Forage Technology

41

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

42

AFL-283CV PartsM anual

Walterscheid Friction Clutch




Walterscheid Friction Clutch

Item | Part Number Description Serial # Ranges |ge Notes
1 949.185.0 Double Universal Joint X | 900NM -1 3/8"-21Z/6Z
11 | 949.978.0 Outer Yoke X 113/8"-21Z
13 [ 949.429.0 Friction Clutch X [ K92 - 900NM
949.568.0 Friction Disc 2
21 | 949.397.1 Cross Assembly X
23 | 949.979.0 Double Yoke X

NRONE Hay & Forage Technology

43

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

44 AFL-283CV PartsManual

Bondioli Friction Clutch




Bondioli Friction Clutch

Item | Part Number Description Serial # Ranges |ge Notes
1 949.185.0 Double Universal Joint X [900NM -1 3/8"-21Z7/6Z
n 956.266.0 Outer Yoke X 113/8"-21Z
13 | 956.267.0 Friction Clutch X 113/8"-6Z
956.162.1 Friction Disc 2
21 | 956.426.0 Cross Assembly X
23 | 956.261.0 Double Universal Joint X

MRONE Hay & Forage Technology 45 AFL-283CV PartsManual




AFL-283CV PartsM anual

46

MROWNE Hay & ForageTechnology

Conditioner PTO Shaft




Conditioner PTO Shaft

Item | Part Number Description Serial # Ranges |ge Notes
1 956.009.0 PTO Shaft X
2 956.111.0 Locking Pin w/Spring X
3 956.113.0 Outer Yoke X 113/8"-6Z
4 956.426.0 Cross Assembly X
5 956.430.0 Circlip X [27X1.2
6 949.629.0 Grease Fitting X |M8X1
7 956.435.0 Yoke for Female Tube X
8 912.678.0 Roll Pin X [8X60
9 956.219.0 Outer Tube X
10 | 956.243.0 Inner Tube X
11 ] 956.439.0 Yoke for Male Tube X
12 912.677.0 Roll Pin X [8X55

NRONE Hay & Forage Technology

a7

AFL-283CV PartsM anual




AFL-283CV PartsM anual

48

MROWNE Hay & ForageTechnology

Conditioner PTO Shaft




Conditioner PTO Shaft

Item | Part Number Description Serial # Ranges |ge Notes
1 956.030.0 PTO Shaft X
2 956.111.0 Locking Pin w/Spring X
3 956.113.0 Outer Yoke X 113/8"-6Z
4 956.426.0 Cross Assembly X
5 956.430.0 Circlip X [27X1.2
6 949.629.0 Grease Fitting X |M8X1
7 956.435.0 Yoke for Female Tube X
8 912.678.0 Roll Pin X [8X60
9 956.219.0 Outer Tube X
10 | 956.243.0 Inner Tube X
11 ] 956.439.0 Yoke for Male Tube X
12 912.677.0 Roll Pin X [8X55

NRONE Hay & Forage Technology

49

AFL-283CV PartsM anual




NRONE Hay & Forage Technology

50

AFL-283CV PartsM anual

Warning Decals

—
é ... 1000/
LBl pax. 200 bar

5




Warning Decals

Item | Part Number Description Serial # Ranges |ge Notes
1 939.471.1 Decal 1
2 939.572.0 Decal 1
3 939.410.2 Decal 4
4 942.197.1 Decal 2
5 939.101.4 Decal 2
6 942.196.1 Decal 2

NRONE Hay & Forage Technology

51

AFL-283CV PartsM anual




MRONE Hay & Forage Technology 52 AFL-283CV PartsManual

r — e
f 5y Mihwerk bel Rickwartsienn as-
> j @ Hegen
3 : ; i @ Levantar ta guadariadora antes de
I retroceder
F N @:) 29 Nm ¥ ~~ Relever la faucheuse avant de
21 ftlb ® reculer
hnidial Batk mower prior to reversing
G) Sollevare fa talzlalrice prima di
1 - retracedece e
L 2
) 3 4
i Jrript 540 ———O K- ———540
Livao dullalu fin # fors H
i JRE—— (ASE—
L i) 1000 OK 1000

Lebensgefahrt Danger fo fife!
Danger de mort!  Levensgevaariijk!
Livsfaral | iPeligro de muerte! & :
7 R e
8
10 448943 1

General Information Decals




General Information Decals

Item | Part Number Description Serial # Ranges |ge Notes

1 939.568.0 Decal 1 |1120mm
939.570.0 Decal 1 |90mm

2 942.295.0 Decal 3 [ 500mm Long

3 942.034.1 Decal 1

4 939.161.2 Decal 1

5 939.188.2 Decal 1

6 939.567.0 Decal 1

7 939.548.0 Decal 1

8 942.009.2 Decal 1

9 942.089.2 Decal 1

10 | 939.106.3 Decal 1

NRONE Hay & Forage Technology

53

AFL-283CV PartsM anual




